| BlueCross BlueShield
of Oklahoma

Health Insurance Marketplace Dispensing Limits (DL)

Drug dispensing limits help encourage medication use as intended by the FDA. Coverage limits are placed on

medications in certain drug categories.

Limits may include:
» Quantity of covered medication per prescription

* Quantity of covered medication in a given time period

If your doctor prescribes a greater quantity of medication than what the dispensing limit allows, you can still get the

medication. However, you will be responsible for the full cost of the prescription beyond what your coverage allows.

The following brand drugs, and their generic equivalents, if available, have dispensing limits. Some of these dispensing
limits may not apply to all members or may vary based on state regulations. Some dispensing limits listed below may
apply across multiple medications within a drug class. Some plans may exclude coverage for certain agents or drug
categories, like those used for erectile dysfunction (example: Viagra). Some drugs may not be available through mail
service. Coverage for some drug categories, such as specialty or other select non-specialty medications, may be
limited to a 30-day supply at a time depending on your particular benefit plan. Please see your plan materials or call
the number on the back of your ID card to verify if you are uncertain of any plan limitations or exclusions. This list is

subject to change.
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Drug (generic) strength

abacavir 20 mg/mL oral solution (Ziagen)
abacavir 300 mg tablet (Ziagen)
abacavir/lamivudine 300-600 mg tablet (Epzicom)

abacavir-dolutegravir-lamivudine 60/5/30 mg tablet
(Triumeq)

abacavir-dolutegravir-lamivudine 600-50-300 mg
tablet (Triumeq)

abacavir-lamivudine-zidovudine 300-150-300 mg
tablet (Abacavir-Lamivudine-Zidovudine)

abacavir-lamivudine-zidovudine 300-150-300 mg
tablet (Trizivir)

abaloparatide 3120 mcg/ 1.56 mL injection (Tymlos)

abatacept 125 mg/mL syringe, autoinjector
(Orencia ClickJect)

abatacept 125 mg/mL syringe, pre-filled (Orencia)
abatacept 250 mg vial (Orencia)
abatacept 50 mg/ 0.4 mL syringe, pre-filled (Orencia)

abatacept 87.5 mg/ 0.7 mL syringe, pre-filled (Orencia)

abrocitinib 100 mg tablet (Cibingqo)
abrocitinib 200 mg tablet (Cibinqo)
abrocitinib 50 mg tablet (Cibinqo)

aclidinium 400 mcg/actuation oral inhaler
(Tudorza Pressair)

aclidinium/formoterol 400-12 mcg/actuation oral
inhaler (Duaklir Pressair)

acyclovir 50 mg tablet, buccal (Sitavig)
acyclovir-hydrocortisone 5-1 % cream (Xerese)
adalimumab 10 mg/0.1 mL prefilled syringe (Humira)
adalimumab 10 mg/0.1 mL syringe (Hyrimoz)
adalimumab 10 mg/0.2 mL prefilled syringe (Amjevita)
adalimumab 10 mg/0.2 mL prefilled syringe (Amjevita)
adalimumab 10 mg/0.2 mL syringe (Humira)
adalimumab 20 mg/0.2 mL prefilled syringe (Humira)
adalimumab 20 mg/0.2 mL syringe (Hyrimoz)
adalimumab 20 mg/0.4 mL prefilled syringe (Amjevita)
adalimumab 20 mg/0.4 mL syringe, kit (Humira)
adalimumab 40 mg/0.4 mL pen (Hadlima)
adalimumab 40 mg/0.4 mL pen (Hyrimoz)
adalimumab 40 mg/0.4 mL prefilled syringe (Humira)
adalimumab 40 mg/0.4 mL syringe (Hadlima)
adalimumab 40 mg/0.4 mL syringe (Hyrimoz)
adalimumab 40 mg/0.8 mL pen (Hadlima)
adalimumab 40 mg/0.8 mL pen (Hulio)

Dispensing Limit
960 mL per 30 days
60 tablets per 30 days
30 tablets per 30 days
180 tablets per 30 days

30 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days

1 injection per 30 days
4 syringes per 28 days

4 syringes per 28 days
4 vials per 28 days
4 syringes per 28 days
(1.6 mLs = 4 syringes = 1 box)
4 syringes per 28 days
(2.8 mLs = 4 syringes = 1 box)
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
1 inhaler per Rx

1 inhaler per Rx

2 tablets per 180 days
5 grams per 30 days

1 kit per 28 days

2 syringes per 28 days
2 pens per 28 days

2 syringes per 28 days
2 syringes per 28 days
2 syringes per 28 days
2 syringes per 28 days
2 syringes per 28 days
2 syringes per 28 days
2 pens per 28 days

2 pens per 28 days

2 syringes per 28 days
2 syringes per 28 days
2 syringes per 28 days
2 pens per 28 days

1 kit per 28 days

Generic and
Brand (BG),

Brand Only (B),
Generic only (G)
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Generic and
Brand (BG),
Brand Only (B),

Drug (generic) strength

adalimumab 40 mg/0.8 mL pen (Hyrimoz)
adalimumab 40 mg/0.8 mL pen (Idacio)
adalimumab 40 mg/0.8 mL pen (Idacio)
adalimumab 40 mg/0.8 mL pen (Yusimry)

adalimumab 40 mg/0.8 mL pen, Crohn's Disease,
Ulcerative Colitis, or Hidradenitis Starter Ki (Humira)

adalimumab 40 mg/0.8 mL pen, kit (Humira)

adalimumab 40 mg/0.8 mL pen, Psoriasis/Uveitis
Starter Kit (Humira)

adalimumab 40 mg/0.8 mL prefilled syringe (Amjevita)
adalimumab 40 mg/0.8 mL syringe (Hadlima)
adalimumab 40 mg/0.8 mL syringe (Hulio)
adalimumab 40 mg/0.8 mL syringe (Hyrimoz)
adalimumab 40 mg/0.8 mL syringe (ldacio)
adalimumab 40 mg/0.8 mL syringe, kit (Humira)

adalimumab 40 mg/0.8 mL syringe, Pediatric Crohn's
Disease Starter Kit (Humira)

adalimumab 40 mg/0.8 mL syringe, Pediatric Crohn's
Disease Starter Kit (Humira)

adalimumab 80 mg/ 0.8 mL & 40 mg/0.4 mL pen,
Psoriasis/Uveitis Starter Kit (Humira)

adalimumab 80 mg/ 0.8 mL & 40 mg/0.4 mL syringe,
Pediatric Crohn's Disease Starter Kit (Humira)

adalimumab 80 mg/ 0.8 mL syringe, Pediatric Crohn's
Disease Starter Kit (Humira)

adalimumab 80 mg/0.8 mL pen (Humira)

adalimumab 80 mg/0.8 mL pen (Hyrimoz)
adalimumab 80 mg/0.8 mL pen (Hyrimoz)
adalimumab 80 mg/0.8 mL pen (Hyrimoz)
adalimumab 80 mg/0.8 mL pen (Hyrimoz)

adalimumab 80 mg/0.8 mL pen, Crohn's Disease,
Ulcerative Colitis, or Hidradenitis Starter Ki (Humira)

adalimumab 80 mg/0.8 mL pen, kit (Humira)

adalimumab 80 mg/0.8 mL pen, Pediatric ulcerative
colitis Starter kit (Humira)

adalimumab 80 mg/0.8 mL syringe (Hyrimoz)
adalimumab 80 mg/0.8 mL syringe (Hyrimoz)
adalimumab-aaty 20 mg/0.4 mL syringes (Yuflyma)
adalimumab-aaty 40 mg/0.4 mL pen (Yuflyma)
adalimumab-aaty 40 mg/0.4 mL pen (Yuflyma)
adalimumab-aaty 40 mg/0.4 mL syringes (Yuflyma)
adalimumab-aaty 80 mg/0.8 mL pen (Yuflyma)
adalimumab-aaty 80 mg/0.8 mL pen (Yuflyma)

Dispensing Limit
2 pens per 28 days
1 kit per 180 days
1 kit per 28 days

2 pens per 28 days
1 kit per 180 days

2 pens per 28 days
1 kit per 180 days

2 pens per 28 days

2 syringes per 28 days

1 kit per 28 days

2 syringes per 28 days

1 kit per 28 days

2 syringes per 28 days

1 kit per 180 days (3 syringes = 1 kit)

1 kit per 180 days (6 syringes = 1 kit)
1 kit per 180 days

1 kit per 180 days (2 syringes = 1 kit)
1 kit per 180 days (3 syringes = 1 kit)

2 pens per 28 days

1 kit per 180 days

2 pens per 28 days

2 syringes per 180 days
3 pens per 180 days

1 kit per 180 days

2 kits per 28 days
1 kit per 180 days

2 pens per 180 days

3 syringes per 180 days
2 syringes per 28 days
1 kit per 28 days

2 pens per 28 days

2 syringes per 28 days
1 kit per 180 days

2 pens per 28 days

Generic only (G)
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Generic and
Brand (BG),
Brand Only (B),

Drug (generic) strength

adalimumab-adbm 10 mg/0.2 mL prefilled syringe
(Cyltezo)

adalimumab-adbm 20 mg/0.4 mL prefilled syringe
(Cyltezo)

adalimumab-adbm 40 mg/0.4 mL autoinjector
(Cyltezo Starter package F)

adalimumab-adbm 40 mg/0.4 mL autoinjector
(Cyltezo Starter package F)

adalimumab-adbm 40 mg/0.4 mL autoinjector
(Cyltezo)

adalimumab-adbm 40 mg/0.4 mL autoinjector
(Cyltezo)

adalimumab-adbm 40 mg/0.8 mL autoinjector
(Adalimumab-adbm)

adalimumab-adbm 40 mg/0.8 mL autoinjector
(Adalimumab-adbm)

adalimumab-adbm 40 mg/0.8 mL autoinjector
(Cyltezo Auto-injector Kit)

adalimumab-adbm 40 mg/0.8 mL autoinjector
(Cyltezo Starter package F)

adalimumab-adbm 40 mg/0.8 mL prefilled syringe
(Cyltezo)

adalimumab-afzb 40 mg/0.8 mL pen (Abrilada)

adalimumab-ryvk 40 mg/ 0.4 mL pen (Simlandi)

adalimumab-ryvk 40 mg/ 0.4 mL syringe
(adalimumab-ryvk)

adapalene 0.1 % pads (Adapalene)

albuterol sulfate 0.083 % solution for nebulization
(albuterol sulfate)

albuterol sulfate 0.5 % solution for nebulization
(albuterol sulfate)

albuterol sulfate 0.63 mg/3 mL solution for
nebulization (AccuNeb)

albuterol sulfate 1.25 mg/3 mL solution for nebulization
(AccuNeb)

albuterol sulfate 108 mcg/actuation oral inhaler
(ProAir Digihaler)

albuterol sulfate 90 mcg/actuation oral inhaler
(ProAir HFA)

albuterol sulfate 90 mcg/actuation oral inhaler
(ProAir RespiClick)

albuterol sulfate 90 mcg/actuation oral inhaler
(Proventil HFA)

albuterol sulfate 90 mcg/actuation oral inhaler, 18 g
(Ventolin HFA)

Dispensing Limit
1 kit per 28 days

1 kit per 28 days

4 pens per 180 days

6 pens per 180 days

2 pens per 28 days

2 syringes per 28 days
1 kit per 180 days

1 kit per 28 days

1 kit per 28 days

1 kit per 180 days

1 kit per 28 days

2 pens per 28 days
2 pens per 28 days
2 syringes per 28 days

28 pads per 28 days
375 mL per Rx

60 mL per Rx

375 mL per Rx
(QL cumulative across strengths)

375 mL per Rx
(QL cumulative across strengths)

2 inhalers per Rx

2 inhalers per Rx
(17 g = 2 inhalers = 400 doses)

2 inhalers per Rx

2 inhalers per Rx

(13.4 g = 2 inhalers = 400 doses)
2 inhalers per Rx

(36 g = 2 inhalers = 400 doses)

Generic only (G)

o W

BG

BG

Blue Cross and Blue Shield of Oklahoma October 2024 Health Insurance Marketplace Dispensing Limits



Generic and
Brand (BG),
Brand Only (B),

Drug (generic) strength

albuterol sulfate 90 mcg/actuation oral inhaler, 8 g
(Ventolin HFA)

albuterol-budesonide inhalation aerosol 90-80 mcg/
actuation oral inhaler (Airsupra)

albuterol-budesonide inhalation aerosol 90-80 mcg/
actuation oral inhaler (Airsupra)

alendronate 10 mg tablets (alendronate)
alendronate 35 mg tablets (alendronate)

alendronate 5 mg tablets (Alendronate)
alendronate 70 mg effervescent tablets (Binosto)

alendronate 70 mg tablets (Fosamax)

Alendronate 70 mg/75 mL oral solution
(Alendronate Solution)

alendronate/cholecalciferol 70-2800 mg-IU tablets
(Fosamax Plus D)

alendronate/cholecalciferol 70-5600 mg-IU tablets
(Fosamax Plus D)

alirocumab 150 mg/mL subcutaneous pen-injector
(Praluent)

alirocumab 75 mg/mL subcutaneous pen-injector
(Praluent)

almotriptan 12.5 mg tablets (Axert)
almotriptan 6.25 mg tablets (almotriptan)

alogliptin 12.5 mg tablet (Nesina)
alogliptin 25 mg tablet (Nesina)
alogliptin 6.25 mg tablet (Nesina)
alogliptin/metformin 12.5-100 mg tablet (Kazano)
alogliptin/metformin 12.5-500 mg tablet (Kazano)
Alogliptin/Pioglitazone 12.5-15 mg tablet
(Alogliptin/Pioglitazone)
Alogliptin/Pioglitazone 12.5-15 mg tablet (Oseni)
Alogliptin/Pioglitazone 12.5-30 mg tablet
(Alogliptin/Pioglitazone)
Alogliptin/Pioglitazone 12.5-30 mg tablet (Oseni)
Alogliptin/Pioglitazone 12.5-45 mg tablet
(Alogliptin/Pioglitazone)
Alogliptin/Pioglitazone 12.5-45 mg tablet (Oseni)
Alogliptin/Pioglitazone 25-15 mg tablet
(Alogliptin/Pioglitazone)
Alogliptin/Pioglitazone 25-15 mg tablet (Oseni)

Dispensing Limit
2 inhalers per Rx

3 inhalers per 30 days
(10.7 g = 1 inhaler = 120 doses)

3 inhalers per rx
(10.7 g = 1 inhaler = 120 doses)

30 tablets per 30 days

4 tablets per 28 days
(1 pack = 4 tablets)

30 tablets per 30 days

4 tablets per 28 days
(1 pack = 4 tablets)

4 tablets per 28 days
(1 pack = 4 tablets)

300 mL per 28 days

4 tablets per 28 days (IU = International

Units, 1 pack = 4 tablets)

4 tablets per 28 days (IU = International

Units, 1 pack = 4 tablets)
2 pens per 28 days

(1 package = 2mLs = 2 pens)
2 pens per 28 days

(1 package = 2mLs = 2 pens)
18 tablets per 30 days

(QL cumulative across tablets)

18 tablets per 30 days
(QL cumulative across tablets)

30 tablet per 30 days
30 tablet per 30 days
30 tablet per 30 days
60 tablets per 30 days
60 tablets per 30 days
30 tablet per 30 days

30 tablet per 30 days
30 tablet per 30 days

30 tablet per 30 days
30 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

Generic only (G)
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Drug (generic) strength
Alogliptin/Pioglitazone 25-30 mg tablet

(Alogliptin/Pioglitazone)
Alogliptin/Pioglitazone 25-30 mg tablet (Oseni)
Alogliptin/Pioglitazone 25-45 mg tablet

(Alogliptin/Pioglitazone)
Alogliptin/Pioglitazone 25-45 mg tablet (Oseni)
alosetron 0.5 mg tablet (Lotronex)

alosetron 1 mg tablet (Lotronex)

alpelisib 125 mg tablets (Vijoice)

alpelisib 250 mg tablets (Vijoice)

alpelisib 50 mg packet (Vijoice)

alpelisib 50 mg tablets (Vijoice)
alprostadil 10 mcg injection kit (Caverject)
alprostadil 10 mcg injection kit (Edex)
alprostadil 1000 mcg urethral pellet (Muse)
alprostadil 20 mcg injection (Caverject)
alprostadil 20 mcg injection kit (Caverject)
alprostadil 20 mcg injection kit (Edex)
alprostadil 250 mcg urethral pellet (Muse)
alprostadil 40 mcg injection (Caverject)
alprostadil 40 mcg injection kit (Edex)
alprostadil 500 mcg urethral pellet (Muse)
ambrisentan 10 mg tablets (Letairis)
ambrisentan 5 mg tablets (Letairis)
amcinonide 0.1 % cream (Amcinonide)

amcinonide 0.1 % cream (Amcinonide)
amcinonide 0.1 % lotion (Amcinonide)
amcinonide 0.1 % lotion (Amcinonide)
amcinonide 0.1 % ointment (Amcinonide)
amcinonide 0.1 % ointment (Amcinonide)
amifampridine 10 mg tablet (Firdapse)

amikacin 590 mg/ 8.4 mL suspension, inhalation

(Arikayce)

amlodipine 1 mg/ mL oral suspension (Katerzia)
amlodipine 1 mg/ mL oral suspension (Norliqva)

amlodipine/celecoxib 10-200 mg tablet (Consensi)
amlodipine/celecoxib 2.5-200 mg tablet (Consensi)

Dispensing Limit
30 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

60 tablets per 30 days
(QL cumulative across strengths)

60 tablets per 30 days
(QL cumulative across strengths)

28 tablets per 28 days
56 tablets per 28 days
28 packets per 28 days
28 tablets per 28 days
8 kits per 30 days

4 kits per 30 days

8 kits per 30 days

8 kits per 30 days

8 kits per 30 days

4 kits per 30 days

8 kits per 30 days

8 kits per 30 days

4 kits per 30 days

8 kits per 30 days

30 tablets per 30 days
30 tablets per 30 days

100 grams per 30 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

100 grams per 30 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

100 grams per 30 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

300 tablets per 30 days
28 vials per 28 days

300 mL per 30 days
300 mL per 30 days
30 tablets per 30 days
30 tablets per 30 days

Generic and
Brand (BG),

Brand Only (B),
Generic only (G)
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Generic and
Brand (BG),
Brand Only (B),

Drug (generic) strength

amlodipine/celecoxib 5-200 mg tablet (Consensi)
amphetamine 10 mg tablet (Evekeo)

amphetamine 10 mg tablet, oral disintegrating
(Evekeo ODT)

amphetamine 15 mg tablet, oral disintegrating
(Evekeo ODT)

amphetamine 20 mg tablet, oral disintegrating
(Evekeo ODT)

amphetamine 5 mg tablet (Evekeo)

amphetamine 5 mg tablet, oral disintegrating
(Evekeo ODT)

amphetamine extended-release 10 mg chewable
tablets (Dyanavel XR)

amphetamine extended-release 12.5 mg oral
disintegrating tablet (Adzenys XR ODT)

amphetamine extended-release 15 mg chewable
tablets (Dyanavel XR)

amphetamine extended-release 15.7 mg oral
disintegrating tablet (Adzenys XR ODT)

amphetamine extended-release 18.8 mg oral
disintegrating tablet (Adzenys XR ODT)

amphetamine extended-release 2.5 mg/mL
suspension (Dyanavel XR)

amphetamine extended-release 20 mg chewable
tablets (Dyanavel XR)

amphetamine extended-release 3.1 mg oral
disintegrating tablet (Adzenys XR ODT)

amphetamine extended-release 5 mg chewable
tablets (Dyanavel XR)

amphetamine extended-release 6.3 mg oral
disintegrating tablet (Adzenys XR ODT)

amphetamine extended-release 9.4 mg oral
disintegrating tablet (Adzenys XR ODT)

amphetamine/dextroamphetamine 10 mg tablet
(Adderall)

amphetamine/dextroamphetamine 12.5 mg tablet
(Adderall)

amphetamine/dextroamphetamine 15 mg tablet
(Adderall)

amphetamine/dextroamphetamine 20 mg tablet
(Adderall)

amphetamine/dextroamphetamine 30 mg tablet
(Adderall)

amphetamine/dextroamphetamine 5 mg tablet
(Adderall)

Dispensing Limit

30 tablets per 30 days
180 tablets per 30 days
60 tablets per 30 days

60 tablets per 30 days
60 tablets per 30 days

90 tablets per 30 days
60 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
240 mLs per 30 days

30 tablets per 30 days
60 tablets per 30 days
30 tablets per 30 days
60 tablets per 30 days
30 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days
90 tablets per 30 days
60 tablets per 30 days

60 tablets per 30 days

Generic only (G)
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BG
BG
BG
BG

BG
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Drug (generic) strength

amphetamine/dextroamphetamine 7.5 mg tablet
(Adderall)

amphetamine/dextroamphetamine extended-release
12.5 mg capsule (Mydayis)

amphetamine/dextroamphetamine extended-release
25 mg capsule (Mydayis)

amphetamine/dextroamphetamine extended-release
37.5 mg capsule (Mydayis)

amphetamine/dextroamphetamine extended-release
50 mg capsule (Mydayis)

amphetamine/dextroamphetamine XR 10 mg capsule
(Adderall XR)

amphetamine/dextroamphetamine XR 15 mg capsule
(Adderall XR)

amphetamine/dextroamphetamine XR 20 mg capsule
(Adderall XR)

amphetamine/dextroamphetamine XR 25 mg capsule
(Adderall XR)

amphetamine/dextroamphetamine XR 30 mg capsule
(Adderall XR)

amphetamine/dextroamphetamine XR 5 mg capsule
(Adderall XR)

anakinra 100 mg syringe (Kineret)

apixaban 2.5 mg tablet (Eliquis)

apixaban 5 mg tablet (Eliquis)

apixaban 5 mg tablet, starter pack (Eliquis)
apremilast 10,20 mg tablets (Otezla)

apremilast 10,20,30 mg Starter kit (Otezla)
apremilast 20 mg tablets (Otezla)

apremilast 30 mg tablets (Otezla)

aprepitant 1 x 125, 2 x 80 kit (Emend Therapy Pack)

aprepitant 125 mg capsule (Emend)

aprepitant 125 mg capsule for oral suspension
(Emend)

aprepitant 40 mg capsule (Emend)

aprepitant 80 mg capsule (Emend)

aripiprazole 1 mg/mL oral solution (Abilify)

aripiprazole 10 mg orally disintegrating tablet
(Abilify Discmelt)

aripiprazole 10 mg tablet (Abilify)

aripiprazole 10 mg tablet with sensor (Abilify Mycite)

aripiprazole 10 mg tablet with sensor, strips, and pod -
Maintenance kit (Abilify MyCite)

aripiprazole 10 mg tablet with sensor, strips, and pod -
Starter kit (Abilify MyCite)

Dispensing Limit
60 tablets per 30 days

30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days

28 syringes per 28 days

60 tablets per 30 days

74 tablets per 19 days

1 pack per 180 days

1 kit per 180 days 55 tablest = 1 kit
1 kit per 180 days (55 tablets = 1 kit)
60 tablets per 30 days

60 tablets per 30 days

9 capsules per 30 days
(9 caps = 3 therapy packs)

3 capsules per 30 days
9 kits per 30 days

2 capsules per 30 days
6 capsules per 30 days
900 mLs per 30 days
60 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

Generic and
Brand (BG),

Brand Only (B),
Generic only (G)
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Generic and
Brand (BG),
Brand Only (B),

Drug (generic) strength

aripiprazole 15 mg orally disintegrating tablet
(Abilify Discmelt)

aripiprazole 15 mg tablet (Abilify)

aripiprazole 15 mg tablet with sensor (Abilify Mycite)

aripiprazole 15 mg tablet with sensor, strips, and pod -
Maintenance kit (Abilify MyCite)

aripiprazole 15 mg tablet with sensor, strips, and pod -
Starter kit (Abilify MyCite)

aripiprazole 2 mg tablet (Abilify)

aripiprazole 2 mg tablet with sensor (Abilify Mycite)

aripiprazole 2 mg tablet with sensor, strips, and pod -
Maintenance kit (Abilify MyCite)

aripiprazole 2 mg tablet with sensor, strips, and pod -
Starter kit (Abilify MyCite)

aripiprazole 20 mg tablet (Abilify)

aripiprazole 20 mg tablet with sensor (Abilify Mycite)

aripiprazole 20 mg tablet with sensor, strips, and pod -
Maintenance kit (Abilify MyCite)

aripiprazole 20 mg tablet with sensor, strips, and pod -
Starter kit (Abilify MyCite)

aripiprazole 30 mg tablet (Abilify)

aripiprazole 30 mg tablet with sensor (Abilify Mycite)

aripiprazole 30 mg tablet with sensor, strips, and pod -
Maintenance kit (Abilify MyCite)

aripiprazole 30 mg tablet with sensor, strips, and pod -
Starter kit (Abilify MyCite)

aripiprazole 5 mg tablet (Abilify)

aripiprazole 5 mg tablet with sensor (Abilify Mycite)

aripiprazole 5 mg tablet with sensor, strips, and pod -
Maintenance kit (Abilify MyCite)

aripiprazole 5 mg tablet with sensor, strips, and pod -
Starter kit (Abilify MyCite)

asenapine 10 mg sublingual tablet (Saphris)

asenapine 2.5 mg sublingual tablet (Saphris)

asenapine 3.8 mg patch (Secuado)

asenapine 5 mg sublingual tablet (Saphris)

asenapine 5.7 mg patch (Secuado)

asenapine 7.6 mg patch (Secuado)

aspirinf/omeprazole 325-40 mg tablet (Yosprala)

aspirin/omeprazole 81-40 mg tablet (Yosprala)

atazanavir 150 mg capsule (Reyataz)

atazanavir 200 mg capsule (Reyataz)

atazanavir 300 mg capsule (Reyataz)

Dispensing Limit
60 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

60 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

60 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

60 tablets per 30 days
60 tablets per 30 days
30 patches per 30 days
60 tablets per 30 days
30 patches per 30 days
30 patches per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 capsules per 30 days
60 capsules per 30 days
30 capsules per 30 days

Generic only (G)
BG

BG

BG
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Drug (generic) strength

atazanavir 50 mg powder for oral suspension
(Reyataz)

atazanavir-cobicistat 300-150 mg tablet (Evotaz)

atogepant 10 mg tablet (Qulipta)

atogepant 30 mg tablet (Qulipta)

atogepant 60 mg tablet (Qulipta)

atomoxetine 10 mg capsule (Strattera)

atomoxetine 100 mg capsule (Strattera)

atomoxetine 18 mg capsule (Strattera)

atomoxetine 25 mg capsule (Strattera)

atomoxetine 40 mg capsule (Strattera)

atomoxetine 60 mg capsule (Strattera)

atomoxetine 80 mg capsule (Strattera)

atovaquone/proguanil 250 mg/ 100 mg tablet
(Malarone)

atovaquone/proguanil 62.5 mg/25 mg tablet
(Malarone)

avacopan 10 mg capsule (Tavneos)
avanafil 100 mg tablets (Stendra)

avanafil 200 mg tablets (Stendra)
avanafil 50 mg tablets (Stendra)

avatrombopag 20 mg tablet (Doptelet)
azelaic acid 20 % cream (Azelex)

azelastine 137 mcg/actuation nasal spray, 0.1%
(Azelastine)

azelastine 205.5 mcg/actuation nasal spray, 0.15%
(Astepro)

azelastine/fluticasone 137-50 mcg/actuation nasal
spray (Dymista)

azilsartan 40 mg tablet (Edarbi)

azilsartan 80 mg tablet (Edarbi)

azilsartan/chlorthalidone 40/12.5 mg tablet
(Edarbyclor)

azilsartan/chlorthalidone 40/25 mg tablet (Edarbyclor)
azithromycin 250 mg tablets (azithromycin)

azithromycin 500 mg tablets (azithromycin)
azithromycin 600 mg tablets (azithromycin)
aztreonam 75 mg inhalation vials (Cayston)

Baclofen 10 mg granules (Lyvispah)

Dispensing Limit
8 boxes per 30 days
(30 packets =1 box)
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
60 capsules per 30 days
30 capsules per 30 days
60 capsules per 30 days
60 capsules per 30 days
60 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 tablets per 90 days

30 tablets per 90 days

180 capsules per 30 days

8 tablets per 30 days
(QL cumulative across agents)

8 tablets per 30 days
(QL cumulative across agents)

8 tablets per 30 days
(QL cumulative across agents)

60 tablets per 30 days
30 grams per 30 days

60 mL per 30 days
(60 mL = 2 bottles = 400 doses)

60 mL per 30 days
(60 mL = 2 bottles = 400 doses)

1 inhaler per 30 days
(23 gm = 1 bottle = 120 doses)

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days
60 tablets per 180 days

(QL cumulative across strengths)
60 tablets per 180 days

(QL cumulative across strengths)
60 tablets per 180 days

(QL cumulative across strengths)
84 mL per 56 days

(1 kit = 84 vials = 84 mL)
120 packets per 30 days

Generic and
Brand (BG),

Brand Only (B),

Generic only (G)
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Drug (generic) strength

Baclofen 20 mg granules (Lyvispah)
baclofen 25 mg/ 5mL oral suspension (Flegsuvy)
Baclofen 5 mg granules (Lyvispah)

Baclofen 5 mg/ 5 mL oral solution (Baclofen)
baclofen 5 mg/ 5 mL oral solution (Ozobax)

baloxavir marboxil 20 mg tablet, therapy pack
(Xofluza)

baloxavir marboxil 40 mg tablet, therapy pack
(Xofluza)

baloxavir marboxil 40 mg tablet, therapy pack
(Xofluza)

baloxavir marboxil 80 mg tablet, therapy pack
(Xofluza)

baracitinib 1 mg tablet (Olumiant)
baracitinib 2 mg tablet (Olumiant)
baracitinib 4 mg tablet (Olumiant)

beclomethasone 40 mcg/actuation oral inhaler
(Qvar Redihaler)

beclomethasone 42 mcg/actuation nasal spray
(Beconase AQ)

beclomethasone 80 mcg/actuation oral inhaler
(Qvar Redihaler)

beclomethasone dipropionate 40 mcg/actuation nasal
spray (Qnasl Child Spr)

beclomethasone dipropionate 80 mcg/actuation nasal
spray (Qnasl)

belimumab 200 mg/ mL autoinjector (Benlysta)
belimumab 200 mg/ mL prefilled syringe (Benlysta)
Belumosudil 200 mg tablets (Rezurock)
bempedoic acid 180 mg tablet (Nexletol)

bempedoic acid/ezetimibe 180 mg/ 10 mg tablet
(Nexlizet)

benralizumab 30 mg/mL auto-injector (Fasenra)
berotralstat 110 mg capsule (Orladeyo)
berotralstat 150 mg capsule (Orladeyo)
betamethasone dipropionate 0.05 % cream
(betamethasone dipropionate)
betamethasone dipropionate 0.05 % cream
(betamethasone dipropionate)
betamethasone dipropionate 0.05 % lotion
(betamethasone dipropionate)
betamethasone dipropionate 0.05 % lotion
(betamethasone dipropionate)
betamethasone dipropionate 0.05 % ointment
(betamethasone dipropionate)

Dispensing Limit

120 packets per 30 days
600 mL per 30 days

120 packets per 30 days
2400 mL per 30 days
2400 mL per 30 days

2 boxes per 120 days 2x 20 pack

2 boxes per 120 days 2X40 pack
2 tablets per 120 days 1x 40 pack
2 tablets per 120 days 1x 80 pack

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

1 inhaler per Rx
(10.6 grams = 1 inhaler)

2 inhalers per 30 days
(50 g = 2 bottles = 360 doses)

2 inhalers per Rx
(21.2 grams = 2 inhalers)

1 inhaler per 30 days
(6.8 grams = 1 bottle = 60 doses)

1 inhaler per 30 days
(10.6 grams = 1 bottle = 120 doses)

4 autoinjectors per 28 days
4 syringes per 28 days
60 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days

1 pen per 56 days
30 capsules per 30 days
30 capsules per 30 days
100 grams per 30 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)
100 grams per 30 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)
100 grams per 30 days

(QL is cumulative across agents)

Generic and
Brand (BG),

Brand Only (B),

Generic only (G)
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Drug (generic) strength

betamethasone dipropionate 0.05 % ointment
(betamethasone dipropionate)

betamethasone dipropionate 0.05 % spray (Sernivo)
betamethasone dipropionate 0.05 % spray (Sernivo)

betamethasone dipropionate augmented 0.05 %
cream (Diprolene AF)

betamethasone dipropionate augmented 0.05 %
cream (Diprolene AF)

betamethasone dipropionate augmented 0.05 % gel
(betamethasone dipropionate augmented)

betamethasone dipropionate augmented 0.05 % lotion
(Diprolene)

betamethasone dipropionate augmented 0.05 %
ointment (Diprolene)

bexagliflozin 20 mt tablet (Brenzavvy)

biktegravir-emtricitabine-tenofovir 30-120-15 mg tablet
(Biktarvy)

biktegravir-emtricitabine-tenofovir 50-200-25 mg tablet
(Biktarvy)

bimatoprost 0.01 % ophthalmic solution (Lumigan)

bimatoprost 0.03 % ophthalmic solution (Lumigan)

bosentan 125 mg tablets (Tracleer)

bosentan 32 mg tablets for oral suspension (Tracleer)

bosentan 62.5 mg tablets (Tracleer)

bremelanotide 1.75 mg/ 0.3 mL auto-injector (Vyleesi)

brexpiprazole 0.25 mg tablet (Rexulti)

brexpiprazole 0.5 mg tablet (Rexulti)

brexpiprazole 1 mg tablet (Rexulti)

brexpiprazole 2 mg tablet (Rexulti)

brexpiprazole 3 mg tablet (Rexulti)

brexpiprazole 4 mg tablet (Rexulti)

brimonodine 0.15 % solution, ophthalmic (Alphagan-P)

brodalumab 210 mg/ 1.5 mL subcutaneous injection
(Siliq)

budesonide 0.25 mg/2mL solution for nebulization
(Pulmicort Respules)

budesonide 0.5 mg/2mL solution for nebulization
(Pulmicort Respules)

budesonide 1 mg/2mL solution for nebulization
(Pulmicort Respules)

budesonide 180 mcg/actuation oral inhaler
(Pulmicort Flexhaler)

budesonide 2 mg/10 mL oral suspension (Eohilia)

budesonide 90 mcg/actuation oral inhaler
(Pulmicort Flexhaler)

budesonide delayed release 4 mg capsule (Tarpeyo)

Dispensing Limit

180 grams per 90 days
(QL is cumulative across agents)

120 mL per 28 days

240 mL per 90 days

100 grams per 30 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

180 grams per 90 days
(QL is cumulative across agents)

30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days

2.5 mL per 20 days

2.5 mL per 20 days

60 tablets per 30 days
120 tablets per 30 days
60 tablets per 30 days
8 pens per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
5 mL per 20 days

2 syringes per 28 days (2 syringes)

120 mL per Rx (120 mL = 2 packages)
120 mL per Rx (120 mL = 2 packages)
60 mL per Rx (60 mL = 1 package)

2 inhalers per Rx
(225 mg = 1 inhaler = 120 doses)

1800 mL per 90 days

1 inhaler per Rx
(165 mg = 1 inhaler = 60 doses)

120 capsules per 30 days

Generic and
Brand (BG),

Brand Only (B),
Generic only (G)

BG

BG
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Generic and

Brand (BG),
Brand Only (B),
Drug (generic) strength Dispensing Limit Generic only (G)
budesonide/ formoterol 160-4.5 mcg/actuation oral 3 inhaler per Rx BG
inhaler (Symbicort) (10.2 g = 1 inhaler = 120 doses)
budesonide/ formoterol 80-4.5 mcg/actuation oral 3 inhaler per Rx BG
inhaler (Symbicort) (10.2 gm = 1 inhaler = 120 doses)
budesonide/glycopyrrolate/formoterol fumarate 160-9- | 1 inhaler per Rx (10.7 g = 1 inhaler) B
4.8 mcg/actuation oral inhaler (Breztri Aerosphere)
buprenorphine 10 mcg/hour transdermal system 4 systems per 28 days BG
(Butrans) (QL cumulative across strengths)
buprenorphine 15 mcg/hour transdermal system 4 systems per 28 days BG
(Butrans) (QL cumulative across strengths)
buprenorphine 150 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
buprenorphine 20 mcg/hour transdermal system 4 systems per 28 days BG
(Butrans) (QL cumulative across strengths)
buprenorphine 300 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
buprenorphine 450 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
buprenorphine 5 mcg/hour transdermal system 4 systems per 28 days BG
(Butrans) (QL cumulative across strengths)
buprenorphine 600 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
buprenorphine 7.5 mcg/hour transdermal system 4 systems per 28 days BG
(Butrans) (QL cumulative across strengths)
buprenorphine 75 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
buprenorphine 750 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
buprenorphine 900 mcg buccal film (Belbuca) 60 films per 30 days B
(QL cumulative across strengths)
butalbital-acetaminophen 25 mg/ 325 mg tablet 360 tablets per 30 days B
(Allzital)
butalbital-acetaminophen 50-300 mg tablet (Bupap) 180 tablets per 30 days B
butalbital-acetaminophen-caffeine 50-325- 1000 mL per 30 days B
40 mg/ 15 mL solution (Vtol)
c1 esterase inhibitor [human] 2000 units/ vial vial 27 vials per 28 days B
(Haegarda)
c1 esterase inhibitor [human] 3000 units/ vial vial 18 vials per 28 days B
(Haegarda)
c1 esterase inhibitor [human] 500 units/ box vial 10 vials per 30 days B
(Berinert)
c1 esterase inhibitor [human] 500 units/ vial vial 20 vials per 30 days B
(Cinryze)
c1 esterase inhibitor [recombinant] 2100 units / 8 vials per 30 days B
vial vial (Ruconest)
calcifediol 30 mcg capsules (Rayaldee) 60 capsules per 30 days B
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Generic and

Drug (generic) strength

calcipotriene 0.005 % foam (Sorilux)

calcipotriene-betamethasone dipropionate
0.005-0.064 % cream (Wynzora)

calcipotriene-betamethasone dipropionate
0.005-0.064 % cream (Wynzora)

calcipotriene-betamethasone dipropionate
0.005-0.064 % foam (Enstilar)

calcipotriene-betamethasone dipropionate
0.005-0.064 % foam (Enstilar)

calcipotriene-betamethasone dipropionate
0.005-0.064 % ointment (Taclonex)

calcipotriene-betamethasone dipropionate
0.005-0.064 % ointment (Taclonex)

calcipotriene-betamethasone dipropionate
0.005-0.064 % suspension (Taclonex)

calcipotriene-betamethasone dipropionate
0.005-0.064 % suspension (Taclonex)

calcium, magnesium, potassium, and sodium
oxybate 500 mg/mL oral solution (Xywav)

canagliflozin 100 mg tablet (Invokana)
canagliflozin 300 mg tablet (Invokana)

canagliflozin/metformin 150 mg/ 1000 mg tablet
(Invokamet)

canagliflozin/metformin 150 mg/ 500 mg tablet
(Invokamet)

canagliflozin/metformin 50 mg/ 1000 mg tablet
(Invokamet)

canagliflozin/metformin 50 mg/ 500 mg tablet
(Invokamet)

canagliflozin/metformin extended-release
150 mg/ 1000 mg tablet (Invokamet XR)

canagliflozin/metformin extended-release
150 mg/ 500 mg tablet (Invokamet XR)

canagliflozin/metformin extended-release
50 mg/ 1000 mg tablet (Invokamet XR)

canagliflozin/metformin extended-release
50 mg/ 500 mg tablet (Invokamet XR)

caplacizumab-yhdp 11 mg kit (Cablivi)
cariprazine 1.5 & 3 mg therapy pack (Vraylar)
cariprazine 1.5 mg capsule (Vraylar)
cariprazine 3 mg capsule (Vraylar)
cariprazine 4.5 mg capsule (Vraylar)
cariprazine 6 mg capsule (Vraylar)

celecoxib 100 mg capsules (Celebrex)
celecoxib 120/4.8 mg/mL solution (Elyxyb)
celecoxib 200 mg capsules (Celebrex)
celecoxib 400 mg capsules (Celebrex)

Brand (BG),
Brand Only (B),
Dispensing Limit Generic only (G)
120 grams per 30 days B
120 grams per 30 days B
(QL is cumulative across agents)
420 grams per 28 days B
(QL is cumulative across agents)
120 grams per 30 days B
(QL is cumulative across agents)
420 grams per 28 days B
(QL is cumulative across agents)
120 grams per 30 days BG
(QL is cumulative across agents)
400 grams per 28 days (QL is BG
cumulative across dosage forms)
120 grams per 30 days BG
(QL is cumulative across agents)
400 grams per 28 days (QL is BG
cumulative across dosage forms)
540 mL per 30 days B
30 tablets per 30 days B
30 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
60 tablets per 30 days B
58 kits per 365 days B
1 pack per 180 days B
30 capsules per 30 days B
30 capsules per 30 days B
30 capsules per 30 days B
30 capsules per 30 days B
60 capsules per 30 days BG
6 bottles per 30 days B
60 capsules per 30 days BG
30 capsules per 30 days BG
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Drug (generic) strength
celecoxib 50 mg capsules (Celebrex)

cenegermin-bkbj 0.002 % solution, ophthalmic
(Oxervate)

certolizumab 2 x 200 mg vial, kit (Cimzia)

certolizumab 2 x 200 mg/mL syringe, kit (Cimzia)
certolizumab 6 x 200 mg/mL syringe, kit (Cimzia)
cetrorelix acetate 0.25 mg injection kit (Cetrotide)
cetrorelix acetate 0.25 mg injection kit (Cetrotide)

chlordiazepoxide/clidinium 5 mg/ 2.5 mg capsule
(Librax)

Chlorzoxazone 250 mg tablet (Chlorzoxazone)
chlorzoxazone 250 mg tablet (Chlorzoxazone)
chlorzoxazone 375 mg tablet (Lorzone)

chlorzoxazone 750 mg tablet (Lorzone)
choriogonadotropin 250 mcg/0.5 mL injection (Ovidrel)

choriogonadotropin 250 mcg/0.5 mL injection (Ovidrel)
chorionic gonadotropin 10000 unit injection (Novarel)
chorionic gonadotropin 10000 unit injection (Novarel)
chorionic gonadotropin 5000 unit injection (Novarel)
chorionic gonadotropin 5000 unit injection (Novarel)
ciclesonide 160 mcg/actuation oral inhaler (Alvesco)

ciclesonide 37 mcg/actuation nasal spray (Zetonna)
ciclesonide 50 mcg/actuation nasal spray (Omnaris)
ciclesonide 80 mcg/actuation oral inhaler (Alvesco)

ciclopirox 0.77 % cream (Loprox)

ciclopirox 0.77 % gel (Ciclopirox)

ciclopirox 0.77 % suspension (Loprox)
ciclopirox 8 % solution (ciclopirox)

cladribine 10 mg tablet, pack of 10 (Mavenclad)
cladribine 10 mg tablet, pack of 4 (Mavenclad)
cladribine 10 mg tablet, pack of 5 (Mavenclad)
cladribine 10 mg tablet, pack of 6 (Mavenclad)
cladribine 10 mg tablet, pack of 7 (Mavenclad)
cladribine 10 mg tablet, pack of 8 (Mavenclad)
cladribine 10 mg tablet, pack of 9 (Mavenclad)

clarithromycin 500 mg extended-release tablets
(clarithromycin)

clindamycin 1 % solution (Cleocin-T)
clobetasol 0.05 % aerosolized foam (Olux)

Dispensing Limit
60 capsules per 30 days
56 mL per 56 days

4 vials per 28 days

2 kits per 28 days

1 kit per 180 days

12 kits per 30 days

12 kits per Rx

240 capsules per 30 days

120 tablets per 30 days

120 tablets per 30 days

120 tablets per 30 days

120 tablets per 30 days

2 syringes per 30 days
(2 syringes = 1 mL)

2 syringes per Rx (2 syringes = 1 mL)

20 vials per 30 days

20 vials per Rx

20 vials per 30 days

20 vials per Rx

2 inhalers per Rx
(12.2 g = 2 inhalers = 120 doses)

1 inhaler per 30 days
(6.1 gm = 1 bottle = 60 doses)

1 inhaler per 30 days
(12.5g = 1 bottle = 120 doses)

1 inhaler per Rx
(6.1 grams = 1 inhaler = 60 doses)

180 grams per 30 days
180 grams per 30 days
180 mL per 30 days
6.6 mLs per 30 days

2 packs per 301 days
2 packs per 301 days
2 packs per 301 days
2 packs per 301 days
2 packs per 301 days

1 pack per 301 days

1 pack per 301 days
28 tablets per 180 days

180 mL per 30 days

180 grams per 90 days
(QL is cumulative across agents)

Generic and
Brand (BG),

Brand Only (B),

Generic only (G)
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Drug (generic) strength
clobetasol 0.05 % aerosolized foam (Olux)

clobetasol 0.05 % aerosolized foam (Olux-E)
clobetasol propionate 0.025 % cream (Impoyz)
clobetasol propionate 0.025 % cream (Impoyz)
clobetasol propionate 0.05 % cream (Temovate)
clobetasol propionate 0.05 % lotion (Clobex)
clobetasol propionate 0.05 % lotion (Impeklo)
clobetasol propionate 0.05 % ointment (Temovate)
clobetasol propionate 0.05 % spray (Clobex)
clonidine extended-release 0.1 mg ER tablet (Kapvay)

clozapine 100 mg tablet (clozapine)

clozapine 100 mg tablet (Clozaril)

clozapine 12.5 mg tablet (FazaClo)

clozapine 150 mg oral disintegrating tablet (clozapine)
clozapine 200 mg oral disintegrating tablet (clozapine)
clozapine 200 mg tablet (Clozaril)

clozapine 25 mg tablet (clozapine)

clozapine 25 mg tablet (Clozaril)

clozapine 50 mg tablet (Clozaril)

clozapine 50 mg/mL oral suspension (Versacloz)
cobicistat 150 mg tablet (Tybost)

cromolyn sodium 20 mg/2 mL solution for nebulization
(cromolyn sodium)

cyanocobalamin 500 mcg/ 0.1 mL nasal spray
(Nascobal)

cyclobenzaprine 7.5 mg tablet (Fexmid)
cyclobenzaprine sustained release 15 mg capsule
(Amrix)
cyclobenzaprine sustained release 30 mg capsule
(Amrix)
cyclosporine 0.05 % ophthalmic emulsion
(Restasis Multidose)
cyclosporine 0.05 % ophthalmic emulsion (Restasis)
cyclosporine 0.09 % ophthalmic solution (Cequa)
cyclosporine 0.1 % ophthalmic solution (Verkazia)

Dispensing Limit
200 grams per 28 days
(QL is cumulative across agents)

180 grams per 90 days

(QL is cumulative across agents)
100 grams per 30 days

(QL is cumulative across agents)
200 grams per 28 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)
180 grams per 90 days

(QL is cumulative across agents)

120 tablets per 30 days (QL for 0.1 mg

is 4/day until 2 mg strength avail.)

90 tablets per 30 days
270 tablets per 30 days
90 tablets per 30 days
180 tablets per 30 days
120 tablets per 30 days
120 tablets per 30 days
270 tablets per 30 days
90 tablets per 30 days
90 tablets per 30 days
540 mL per 30 days

30 tablets per 30 days

240 mLs per Rx (240 mLs = 2 boxes)

4 sprays per 28 days

90 tablets per 30 days
30 capsules per 30 days

30 capsules per 30 days
5.5 mLs per 30 days

2 boxes per 30 days
1 box per 30 days
1 box per 30 days

Generic and
Brand (BG),

Brand Only (B),
Generic only (G)
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Generic and

Brand (BG),
Brand Only (B),
Drug (generic) strength Dispensing Limit Generic only (G)
cyclosporine 0.1 % ophthalmic solution (Vevye) 1 bottle per 30 days B
dabigatran 110 mg capsule (Pradaxa) 60 capsules per 30 days BG
dabigatran 110 mg packets (Pradaxa) 120 packets per 30 days B
dabigatran 150 mg capsule (Pradaxa) 60 capsules per 30 days B
dabigatran 150 mg packets (Pradaxa) 60 packets per 30 days B
dabigatran 20 mg packets (Pradaxa) 60 packets per 30 days B
dabigatran 30 mg packets (Pradaxa) 120 packets per 30 days B
dabigatran 40 mg packets (Pradaxa) 120 packets per 30 days B
dabigatran 50 mg packets (Pradaxa) 120 packets per 30 days B
dabigatran 75 mg capsule (Pradaxa) 60 capsules per 30 days B
dalfampridine 10 mg tablet (Ampyra) 60 tablets per 30 days BG
dapagliflozin 10 mg tablet (Farxiga) 30 tablets per 30 days B
dapagliflozin 5 mg tablet (Farxiga) 30 tablets per 30 days B
dapagliflozin/metformin extended-release 30 tablets per 30 days B
10 mg/1000mg tablet (Xigduo XR)
dapagliflozin/metformin extended-release 30 tablets per 30 days B
10 mg/500mg tablet (Xigduo XR)
dapagliflozin/metformin extended-release 60 tablets per 30 days B
2.5 mg/1000mg tablet (Xigduo XR)
dapagliflozin/metformin extended-release 60 tablets per 30 days B
5 mg/1000mg tablet (Xigduo XR)
dapagliflozin/metformin extended-release 30 tablets per 30 days B
5 mg/500mg tablet (Xigduo XR)
dapagliflozin/saxagliptin 10-5 mg tablet (Qtern) 30 tablets per 30 days B
dapagliflozin/saxagliptin 5-5 mg tablet (Qtern) 30 tablets per 30 days B
daridorexant 25 mg tablet (Quviviq) 30 tablets per 30 days BG
(QL cumulative across agents)
daridorexant 50 mg tablet (Quviviq) 30 tablets per 30 days BG
(QL cumulative across agents)
darunavir 100 mg/mL oral suspension (Prezista) 400 mL per 30 days B
darunavir 150 mg tablet (Prezista) 180 tablets per 30 days B
darunavir 600 mg tablet (Prezista) 60 tablets per 30 days BG
darunavir 75 mg tablet (Prezista) 300 tablets per 30 days B
darunavir 800 mg tablet (Prezista) 30 tablets per 30 days BG
darunavir-cobicistat 800-150 mg tablet (Prezcobix) 30 tablets per 30 days B
darunavir-cobicistat-emtricitab-tenofovir 800-150-200- | 30 tablets per 30 days B
10 mg tablet (Symtuza)
deferasirox 125 mg oral suspension (Exjade) 30 tablets per 30 days B
deferasirox 180 mg sprinkle granules (Jadenu) 30 packets per 30 days B
deferasirox 180 mg tablets (Jadenu) 30 tablets per 30 days B
deferasirox 250 mg oral suspension (Exjade) 30 tablets per 30 days B
deferasirox 360 mg sprinkle granules (Jadenu) 180 packets per 30 days B
deferasirox 360 mg tablets (Jadenu) 180 tablets per 30 days B
deferasirox 500 mg oral suspension (Exjade) 90 tablets per 30 days B
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Generic and

Drug (generic) strength

deferasirox 90 mg sprinkle granules (Jadenu)
deferasirox 90 mg tablets (Jadenu)

deferiprone 100 mg/mL oral solution (Ferriprox)
deferiprone 1000 mg tablet (Ferriprox)
deferiprone 1000 mg tablet (Ferriprox)
deferiprone 500 mg tablet (Ferriprox)
deflazacort 18 mg tablet (Emflaza)

deflazacort 6 mg tablet (Emflaza)

delafloxacin meglumine 450 mg tablet (Baxdela)
desoximetasone 0.05 % gel (Topicort)

desoximetasone 0.05 % gel (Topicort)
desoximetasone 0.25 % cream (Topicort)
desoximetasone 0.25 % cream (Topicort)
desoximetasone 0.25 % ointment (Topicort)
desoximetasone 0.25 % ointment (Topicort)
desoximetasone 0.25 % spray (Topicort)

desvenlafaxine 100 mg extended-release tablet
(Pristiq)

desvenlafaxine 25 mg extended-release tablet (Pristiq)

desvenlafaxine 50 mg extended-release tablet (Pristiq)

deucravacitinib 6 mg tablet (Sotyktu)

deutetrabenazine 12 & 18 & 24 & 30 mg tablets
(Austedo XR Patient Titration Pack)

deutetrabenazine 12 mg tablet (Austedo XR)
deutetrabenazine 12 mg tablet (Austedo)

deutetrabenazine 18 mg tablet (Austedo XR)
deutetrabenazine 24 mg tablet (Austedo XR)
deutetrabenazine 30 mg tablet (Austedo XR)
deutetrabenazine 36 mg tablet (Austedo XR)
deutetrabenazine 42 mg tablet (Austedo XR)
deutetrabenazine 48 mg tablet (Austedo XR)

deutetrabenazine 6 & 12 & 24 mg tablets
(Austedo XR Patient Titration Pack)

deutetrabenazine 6 mg tablet (Austedo XR)
deutetrabenazine 6 mg tablet (Austedo)
deutetrabenazine 9 mg tablet (Austedo)
dexamethasone 1.5 mg tablet, therapy pack (Dxevo)

Brand (BG),
Brand Only (B),
Dispensing Limit Generic only (G)
30 packets per 30 days B
30 tablets per 30 days B
2700 mL per 30 days B
270 tablets per 30 days B
270 tablets per 30 days BG
540 tablets per 30 days BG
30 tablets per 30 days BG
60 tablets per 30 days BG
28 tablets per 180 days B
100 grams per 30 days BG
(QL is cumulative across agents)
180 grams per 90 days BG
(QL is cumulative across agents)
100 grams per 30 days BG
(QL is cumulative across agents)
180 grams per 90 days BG
(QL is cumulative across agents)
100 grams per 30 days BG
(QL is cumulative across agents)
180 grams per 90 days BG
(QL is cumulative across agents)
100 mLs per 30 days BG
(QL is cumulative across agents)
60 tablets per 30 days BG
60 tablets per 30 days BG
60 tablets per 30 days BG
30 tablets per 30 days B
28 tablets per 180 days B
30 tablets per 30 days B
120 tablets per 30 days B
30 tablets per 30 days B
60 tablets per 30 days B
30 tablets per 30 days B
30 tablets per 30 days B
30 tablets per 30 days B
30 tablets per 30 days B
42 tablets per 180 days B
30 tablets per 30 days B
60 tablets per 30 days B
120 tablets per 30 days B
39 tablets per 90 days B
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Drug (generic) strength

dexamethasone 1.5 mg tablet, therapy pack
(ZCORT 7-day)

dexamethasone 1.5 mg tablet, therapy pack
(Zodex 12-day/ Taperdex 12-day)

dexamethasone 1.5 mg tablet, therapy pack
(Zodex 6-day/ Taperdex 6-day)

dexamethasone 1.5 mg tablet, therapy pack
(Zonacort/Locort Pak 11 Day)

dexamethasone 1.5 mg tablet, therapy pack
(Zonacort/Locort Pak 7 Day)

Dexcom G6 receiver (Dexcom G6)
Dexcom G6 sensor (Dexcom G6)
Dexcom G6 transmitter (Dexcom G6)
Dexcom G7 receiver (Dexcom G7)
Dexcom G7 sensor (Dexcom G7)

dexlansoprazole 30 mg delayed-release
capsules (Dexilant)

dexlansoprazole 30 mg delayed-release
capsules (Dexlansoprazole)

dexlansoprazole 60 mg delayed-release
capsules (Dexilant)

dexlansoprazole 60 mg delayed-release
capsules (Dexlansoprazole)

dexmethylphenidate 10 mg tablet (Focalin)
dexmethylphenidate 2.5 mg tablet (Focalin)
dexmethylphenidate 5 mg tablet (Focalin)

dexmethylphenidate extended-release 10 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 15 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 20 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 25 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 30 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 35 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 40 mg capsule
(Focalin XR)

dexmethylphenidate extended-release 5 mg capsule
(Focalin XR)

dextroamphetamine 10 mg tablet
(Dextroamphetamine)

dextroamphetamine 13.5 mg/9 hr TD patch (Xelstrym)
dextroamphetamine 15 mg tablet (Zenzedi)

Dispensing Limit
1 pack per 90 days

1 pack per 90 days
1 pack per 90 days
1 pack per 90 days
1 pack per 90 days

1 receiver per 365 days
3 sensors per 30 days

1 transmitter per 90 days
1 receiver per 365 days
3 sensors per 30 days
60 capsules per 30 days

60 capsules per 30 days
60 capsules per 30 days
60 capsules per 30 days

60 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days
30 capsules per 30 days

30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
30 capsules per 30 days
180 tablets per 30 days

30 patches per 30 days
90 tablets per 30 days

Generic and
Brand (BG),

Brand Only (B),

Generic only (G)
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Drug (generic) strength

dextroamphetamine 18 mg/9 hr TD patch (Xelstrym)
dextroamphetamine 2.5 mg tablet (Zenzedi)
dextroamphetamine 20 mg tablet (Zenzedi)
dextroamphetamine 30 mg tablet (Zenzedi)
dextroamphetamine 4.5 mg/9 hr TD patch (Xelstrym)
dextroamphetamine 5 mg tablet (Dextroamphetamine)

dextroamphetamine 5 mg/5 mL solution
(dextroamphetamine)

dextroamphetamine 7.5 mg tablet (Zenzedi)
dextroamphetamine 9 mg/9 hr TD patch (Xelstrym)

dextroamphetamine extended-release 10 mg ER
capsule (Dexedrine)

dextroamphetamine extended-release 15 mg ER
capsule (Dexedrine)

dextroamphetamine extended-release 5 mg ER
capsule (Dexedrine)

dextromethorphan/bupropion 45/105 mg/mg tablets
(Auvelity)

dextromethorphan/quinidine sulfate 20-10 mg capsule
(Nuedexta)

Diabetic supply (Glucose test cartridges)
Diabetic supply (Glucose test disks)

Diabetic supply (Insulin Pen Needles)
Diabetic supply (Insulin Syringes)

diazepam 10 mg/0.1 mL nasal spray (Valtoco)

diazepam 15 mg/0.1 mL nasal spray, pack (2 x7.5 mg)
(Valtoco)

diazepam 20 mg/0.1 mL nasal spray, pack (2 x10 mg)
(Valtoco)

diazepam 5 mg/0.1 mL nasal spray (Valtoco)
diclofenac 18 mg capsule (Zorvolex)

diclofenac 3 % gel (Solaraze)

diclofenac 3 % gel (Solaraze)

diclofenac 35 mg capsule (Zorvolex)

diclofenac epolamine 1.3 % topical patch (Flector)

diclofenac epolamine 1.3 % topical patch (Licart)
diclofenac potassium 25 mg capsule (Zipsor)

diclofenac potassium 25 mg tablet
(diclofenac potassium)

diclofenac potassium 50 mg powder packet (Cambia)
diclofenac sodium 1 % topical gel (Voltaren)
diclofenac sodium 1.5 % topical solution (Pennsaid)

diclofenac sodium 2 % topical solution (Pennsaid)

Dispensing Limit

30 patches per 30 days
90 tablets per 30 days
90 tablets per 30 days
60 tablets per 30 days
30 patches per 30 days
90 tablets per 30 days
1800 mL per 30 days

90 tablets per 30 days
30 patches per 30 days
120 capsules per 30 days

120 capsules per 30 days
90 capsules per 30 days
60 tablets per 30 days

60 capsules per 30 days

200 testing units per 30 days
204 testing units per 30 days
300 units per 30 days

300 units per 30 days

10 blister packs per 30 days
10 blister packs per 30 days

10 blister packs per 30 days

10 blister packs per 30 days
90 capsules per 30 days
100 grams per Rx

300 grams per 180 days

90 capsules per 30 days

150 patches per 30 days
(cumulative QL across agents)

30 patches per 30 days
120 capsules per 30 days
120 tablets per 30 days

9 packets per 30 days
300 grams per 30 days

150 mLs per 30 days
(cumulative QL across agents)

2 pumps per 30 days

Generic and
Brand (BG),

Brand Only (B),
Generic only (G)
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Generic and
Brand (BG),

Brand Only (B),
Drug (generic) strength Dispensing Limit Generic only (G)

diflorasone 0.05 % cream (Diflorasone) 100 grams per 30 days
(QL is cumulative across agents)
diflorasone 0.05 % ointment (diflorasone) 100 grams per 30 days G
(QL is cumulative across agents)
diflorasone emollient 0.05 % cream 100 grams per 30 days B
(Apexicon E - emmolient) (QL is cumulative across agents)
diflorasone emollient 0.05 % cream 180 grams per 90 days B
(Apexicon E - emmolient) (QL is cumulative across agents)
dihydroergotamine mesylate 0.725 mg nasal spray 3 boxes per 28 days B
(Trudhesa)
dihydroergotamine mesylate 1 mg/mL injection 24 ampules per 28 days BG
(D.H.E. 45)
dihydroergotamine mesylate 4 mg/mL nasal spray 8 vials per 28 days BG
(Migranal)
dimethyl fumarate 120 mg capsule (Tecfidera) 56 capsules per 180 days BG
dimethyl fumarate 240 mg capsules (Tecfidera) 60 capsules per 30 days BG
dimethyl fumarate Starter kit (Tecfidera Starter Pack) | 60 capsules per 180 days BG
diphenoxylate/Atropine 2.5-0.025 mg/ 5mL liquid 1200 mL per 30 days B
(Diphenoxylate/Atropine)
diroximel fumarate 231 mg capsule (Vumerity) 120 capsules per 30 days B
dolasetron 50 mg tablet (Anzemet) 10 tablets per 30 days B
dolutegravir 10 mg tablet (Tivicay) 240 tablets per 30 days B
dolutegravir 25 mg tablet (Tivicay) 60 tablets per 30 days B
dolutegravir 5 mg tablet (Tivicay PD) 360 tablets per 30 days B
dolutegravir 50 mg tablet (Tivicay) 60 tablets per 30 days B
dolutegravir-lamivudine 50-300 mg tablet (Dovato) 30 tablets per 30 days B
dolutegravir-rilpivirine 50-25 mg tablet (Juluca) 30 tablets per 30 days B
doravirine 100 mg tablet (Pifeltro) 30 tablets per 30 days B
doravirine-lamivudine-tenofovir 100-300-300 mg 30 tablets per 30 days B
tablet (Delstrigo)
doxepin 3 mg tablet (Silenor) 30 tablets per 30 days B
(QL cumulative across agents)
doxepin 5 % cream (Doxepin) 45 grams per 180 days BG
doxepin 5 % cream (Prudoxin) 45 grams per 180 days BG
doxepin 5 % cream (Zonalon) 45 grams per 180 days BG
doxepin 6 mg tablet (Silenor) 30 tablets per 30 days B
(QL cumulative across agents)
doxylamine-pyridoxine 10 mg/ 10 mg delayed release | 120 tablets per 30 days BG
tablets (Diclegis)
doxylamine-pyridoxine 20 mg/20 mg extended-release | 60 tablets per 30 days B
tablet (Bonjesta)
dronabinol 10 mg capsules (Marinol) 60 tablets per 30 days BG
(QL cumulative across strengths)
dronabinol 2.5 mg capsules (Marinol) 60 tablets per 30 days BG
(QL cumulative across strengths)
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Generic and

Drug (generic) strength
dronabinol 5 mg capsules (Marinol)

dronabinol 5 mg/ mL oral solution (Syndros)

droxidopa 100 mg capsule (Northera)

droxidopa 200 mg capsule (Northera)

droxidopa 300 mg capsule (Northera)

dulaglutide 0.75 mg/0.5 mL pens (Trulicity)

dulaglutide 1.5 mg/0.5 mL pens (Trulicity)

dulaglutide 3 mg/0.5 mL pens (Trulicity)

dulaglutide 4.5 mg/0.5 mL pens (Trulicity)

duloxetine 20 mg capsules (Cymbalta)

duloxetine 30 mg capsules (Cymbalta)

duloxetine 40 mg capsules (Duloxetine)

duloxetine 40 mg capsules (Irenka)

duloxetine 60 mg capsules (Cymbalta)

dupilumab 100 mg/0.67 mL pen injector (Dupixent)

dupilumab 200 mg / 1.14 mL prefilled syringe
(Dupixent)

dupilumab 200 mg/1.14 mL pen injector (Dupixent)

dupilumab 300 mg/ 2 mL pen injector (Dupixent)

dupilumab 300 mg/ 2 mL prefilled syringe (Dupixent)

econazole 1 % cream (Econazole)
econazole 1 % foam (Ecoza)

edaravone oral 105 mg/5 mL suspension
(Radicava ORS Starter Kit)

edaravone oral 105 mg/5 mL suspension
(Radicava ORS)

edoxaban 15 mg tablet (Savaysa)
edoxaban 30 mg tablet (Savaysa)
edoxaban 60 mg tablet (Savaysa)

efavirenz 200 mg capsule (Sustiva)
efavirenz 50 mg capsule (Sustiva)
efavirenz 600 mg tablet (Sustiva)

efavirenz-emtricitabine-tenofovir 600-200-300 mg
tablet (Atripla)

efavirenz-lamivudine-tenofovir 400-300-300 mg tablet

(Symfi Lo)

efavirenz-lamivudine-tenofovir 600-300-300 mg tablet

(Symfi)
efinaconazole 10 % solution (Jublia)
elagolix 150 mg tablet (Orilissa)

Brand (BG),
Brand Only (B),
Dispensing Limit Generic only (G)
60 tablets per 30 days BG
(QL cumulative across strengths)
120 mLs per 30 days B
450 capsules per 30 days BG
180 capsules per 30 days BG
180 capsules per 30 days BG
4 pens per 28 days B
4 pens per 28 days B
4 pens per 28 days B
4 pens per 28 days B
60 capsules per 30 days BG
90 capsules per 30 days BG
90 capsules per 30 days B
90 capsules per 30 days G
60 capsules per 30 days BG
2 pens per 28 days 2 pens-1.34 mLs B
1 carton per 28 days 2 syringes = B
2.28 mL
2 pens per 28 days 2 pens-2.28 mLs B
4 pens per 28 days 2 pens =4 mLs B
2 carton per 28 days B
(1 carton =2 syringes =4 mLs)
170 grams per 30 days G
1 bottle per 30 days B
70 mLs per 180 days B
50 mLs per 28 days B
30 tablets per 30 days B
(QL cumulative across strengths)
30 tablets per 30 days B
(QL cumulative across strengths)
30 tablets per 30 days B
(QL cumulative across strengths)
60 capsules per 30 days BG
90 capsules per 30 days BG
30 tablets per 30 days BG
30 tablets per 30 days BG
30 tablets per 30 days BG
30 tablets per 30 days BG
4 mLs per 30 days B
30 tablets per 30 days B
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Drug (generic) strength
elagolix 200 mg tablet (Orilissa)

elagolix-estradiol-norethindrone 300-1-0.5 mg capsule
(Oriahnn)

eletriptan 20 mg tablets (Relpax)

eletriptan 40 mg tablets (Relpax)

elexacaf-tezacaf-ivacaf & ivacaftor 100-50-75 & 75 mg
granules (Trikafta)

elexacaf-tezacaf-ivacaf & ivacaftor 80-40-60 &
59.5 mg granules (Trikafta)

Elexacaftor/tezacaftor/ivacaftor & Ivacaftor TBPK &
Elexacaftor/tezacaftor/ivacaftor & lvacaftor TB
100-50-75 & 150 mg tablets (Trikafta)

Elexacaftor/tezacaftor/ivacaftor & lvacaftor TBPK &
Elexacaftor/tezacaftor/ivacaftor & lvacaftor TB
50-25-37.5 & 75 mg tablets (Trikafta)

eliglustat 84 mg capsule (Cerdelga)

eltrombopag 12.5 mg powder packs for oral
suspension (Promacta)

eltrombopag 12.5 mg tablet (Promacta)
eltrombopag 18 mg tablet (Alvaiz)

eltrombopag 25 mg powder packs for oral
suspension (Promacta)

eltrombopag 25 mg tablet (Promacta)
eltrombopag 36 mg tablet (Alvaiz)
eltrombopag 50 mg tablet (Promacta)
eltrombopag 54 mg tablet (Alvaiz)
eltrombopag 75 mg tablet (Promacta)
eltrombopag 9 mg tablet (Alvaiz)
eluxadoline 100 mg tablet (Viberzi)

eluxadoline 75 mg tablet (Viberzi)

elvitegravir-cobicistat-emtricitabine-tenofovir
150-150-200-10 mg tablet (Genvoya)

elvitegravir-cobicistat-emtricitabine-tenofovir
150-150-200-300 mg tablet (Stribild)

empagliflozin 10 mg tablet (Jardiance)

empagliflozin 25 mg tablet (Jardiance)

empagliflozin/linagliptin 10-5 mg tablet (Glyxambi)

empagliflozin/linagliptin 25-5 mg tablet (Glyxambi)

empagliflozin/linagliptin/metformin ER 10-5-1000 mg
tablet, extended-release (Trijardy XR)

Dispensing Limit
60 tablets per 30 days
56 capsules per 28 days

18 tablets per 30 days
(QL cumulative across tablets)

18 tablets per 30 days
(QL cumulative across tablets)

56 packets per 28 days
56 packets per 28 days

90 tablets per 30 days

90 tablets per 30 days

60 capsules per 30 days
30 packs per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 packs per 30 days

30 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days
60 tablets per 30 days
30 tablets per 30 days

60 tablets per 30 days
(QL cumulative across strengths)

60 tablets per 30 days
(QL cumulative across strengths)

30 tablets per 30 days
30 tablets per 30 days

30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days
30 tablets per 30 days